
University of Central Florida University of Central Florida 

STARS STARS 

Electronic Theses and Dissertations, 2004-2019 

2014 

Evaluation of Iron and Manganese Control for a Volcanic Surface Evaluation of Iron and Manganese Control for a Volcanic Surface 

Water Supply Treated with Conventional Coagulation, Water Supply Treated with Conventional Coagulation, 

Sedimentation and Filtration Processes Sedimentation and Filtration Processes 

Christine Hall 
University of Central Florida 

 Part of the Environmental Engineering Commons 

Find similar works at: https://stars.library.ucf.edu/etd 

University of Central Florida Libraries http://library.ucf.edu 

This Masters Thesis (Open Access) is brought to you for free and open access by STARS. It has been accepted for 
[...]
one or a combination of three strong oxidants, which includes potassium permanganate, chlorine 

dioxide, or ozone. At a high pH, greater than nine, oxidation using chlorine or oxygen may be 



 
11 

performed. Based on the history of the NWTP, pre-chlorination has been implemented in the 

past, so chlorine and the alternate oxidant of choice, potassium permanganate, will be discussed. 

Table 2-2: Reactions of Fe(II) With Alternative Oxidants and  

the Theoretical Reaction Stoichiometry 

Metal/Oxidant Reaction Stoichiometry 
O2 (aq) 2Fe2++1/2O2(aq)+5H2O2Fe(OH)3(s)+4H+ 0.14 mg O2/mg Fe 

O3(aq) O2(aq) 2Fe2++O3(aq)+5H2O2Fe(OH)3(s)+O2(aq)+4H+ 0.43 mg O3/mg Fe 
HOCl 2Fe2++HOCl+5H2O2Fe(OH)3(s)+Cl-+5H+ 0.64 mg HOCl/mg Fe 

ClO2ClO2
- Fe2++ClO2+3H2OFe(OH)3(s)+ClO2

-+3H+ 1.20 mg ClO2/mg Fe 
KMnO4 3Fe2++MnO4

-+2H2O3Fe(OH)3(s)+MnO2(s)+5H+ 0.94 mg KMnO4/mg Fe 

Table 2-3: Reactions of Mn(II) With Alternative Oxidants and  

the Theoretical Reaction Stoichiometry 

Metal/Oxidant Reaction Stoichiometry 
O2 (aq) Mn2++1/2O2(aq)+H2OMnO2(s)+2H+ 0.29 mg O2/mg Mn 

O3(aq) O2(aq) Mn2++O3(aq)+H2OMnO2(s)+O2(aq)+2H+ 0.88 mg O3/mg Mn 
HOCl Mn2++HOCl+H2OMnO2(s)+Cl-+3H+ 1.30 mg HOCl/mg Mn 

ClO2ClO2
- Mn2++2ClO2+2H2OMnO2(s)+2ClO2

-+4H+ 2.45 mg ClO2/mg Mn 
KMnO4 3Mn2++2MnO4

-+2H2O5MnO2(s)+4H+ 1.92 mg KMnO4/mg Mn 

Some undesired water qualities might be obtained from dosing too high (above the 

stoichiometric requirements) or too low (below the stoichiometric requirements). Therefore, 

dosing a specific oxidant may be constrained or controlled by undesired byproducts of the 

oxidant or the impacts of dosing too high or too low. The dose of chlorine dioxide may be 

minimal due to the byproducts chlorate and chlorite that may form. The dose of potassium 

permanganate must be strictly controlled, since overdosing may result in pink water formation. 

The addition of free chlorine can form disinfection byproducts (DBPs) due to organics being 

present; therefore, when selecting an oxidant, many factors must be considered.  



 
12 

Chlorine as an Oxidant 

An elevated pH above 9.0, chlorine oxidizes manganous manganese to the manganic form 

relatively quickly. Based on stoichiometry, the dose for chlorine to oxidize iron and manganese 

is shown in Equation 2-1. When the pH is lower, the time for oxidation is longer, which may 

prove unfavorable to a water treatment plant. As the pH increases past eight, the time 

requirements decrease (Gregory and Carlson 2003). Studies performed proved that, even with 

chlorine doses four times greater than the stoichiometric requirements, a minimum contact time 

of two hours was required to reduce 1 mg/L of manganese to 0.7 mg/L at a pH of seven (Knocke, 

W.R. et al. 1990).  

1.30 �𝑀𝑛,𝑚𝑔
𝐿
� + 0.64 �𝐹𝑒,𝑚𝑔

𝐿
� = 𝐶ℎ𝑙𝑜𝑟𝑖𝑛𝑒 𝐷𝑜𝑠𝑒,𝑚𝑔/𝐿  (2-1) 

For free chlorine, pH has a significant and important impact on the rate of manganese oxidation. 

In a water treatment plant, the typical pH is between six and eight, which results in the rate of 

oxidation rate being relatively slow for chlorine. However, if the pH is increased to a pH of 9.0 

or above, the oxidation rate relatively quick. A typical situation of using chlorine as an oxidant is 

when a water treatment plant applies lime and chlorine after sedimentation, but prior to media 

filtration, resulting in a higher pH, typically between 9.5 and 10. Based on studies, within one 

hour, Mn2+ was effectively oxidized below the SMCL of 0.05 mg/L. It has also been determined 

that, along with pH, temperature is also a factor in Mn2+ oxidation (Knocke, W.R. et al. 1990).  

Not only is the high pH required for oxidation of iron and manganese an obstacle in the water 

treatment industry, the use of pre-chlorination at a water treatment plant may form undesired 



 
13 

DBPs. When chlorine reacts with natural organic matter (NOM), DBPs form. Under the Safe 

Drinking Water Act (SDWA), DBPs are regulated and may not exceed Maximum Contaminant 

Levels (MCLs) of 80 μg/L for total trihalomethanes (TTHMs) and 60 μg/L for haloacetic acids 

(HAAs). Since utilizing pre-chlorination may increase the overall formation of regulated DBPs, 

an alternate and more effective oxidant may be recommended for use.   

Potassium Permanganate as an Oxidant 

Potassium permanganate can be used to control taste and odor, remove color, control biological 

growth, and remove iron and manganese in water treatment plants. Another benefit of using 

potassium permanganate is that it may be useful in minimizing the formation of trihalomethanes 

(THMs) and other DBPs by oxidizing precursors and reducing the demand for other disinfectants 

(Bryant, Fulton et al. 1992). Moving the point of chorine application farther downstream of the 

treatment process and utilizing potassium permanganate upstream to control taste and odor, 

color, and algae may achieve a reduction in DBPs. Although potassium permanganate has many 

potential uses as an oxidant, it is not an effective disinfectant (USEPA 1999). 

A primary use of potassium permanganate is iron and manganese removal. When potassium 

permanganate is added to water containing iron and manganese, the iron will oxidize soluble 

ferrous iron (Fe2+) to particulate ferric iron (Fe(OH)3). It will also oxidize soluble manganese to 

particulate manganese dioxide. In conventional treatment plants, potassium permanganate is 

added to the raw water intake, usually at the rapid mix in conjunction with coagulants, or at 

clarifiers upstream of the filter. This is due to the fact that the manganese dioxide that is formed 

from oxidation is small enough to pass through the filters. Therefore, it is recommended to add 



 
14 

the potassium permanganate upstream of the coagulant due to the coagulants’ ability to 

destabilize the particles and allow for the filtration of the manganese dioxide at the filters 

(USEPA 1991). 

The reactions for the oxidation of iron and manganese are shown in Equation 2-2. Based on the 

stoichiometry, the potassium permanganate dose required for oxidation is 0.94 mg/mg iron and 

1.92 mg/mg of manganese (HDR 2001). When the potassium permanganate is added to control 

iron and manganese, the oxidation time ranges from five to 10 minutes, provided the pH is more 

than seven (Kawamura 2000). As previously stated, if excess potassium permanganate is added, 

the water will turn pink in color.  

1.92 �𝑀𝑛,𝑚𝑔
𝐿
� + 0.94 �𝐹𝑒,𝑚𝑔

𝐿
� = 𝑃𝑜𝑡𝑎𝑠𝑠𝑖𝑢𝑚 𝑃𝑒𝑟𝑚𝑎𝑛𝑔𝑎𝑛𝑎𝑡𝑒 𝐷𝑜𝑠𝑒,𝑚𝑔/𝐿    (2-2) 

Potassium permanganate can also be used for removing taste and odor compounds. Potassium 

permanganate may be used to treat earthy, musty smelling compounds in drinking water 

(Lalezary, Pirbazari et al. 1986). The dose of potassium permanganate used to treat taste and 

odor compounds may range from 0.25 to 20 mg/L.  

Pretreatment with potassium permanganate in combination with post-treatment chlorination will 

typically result in lower DBP concentrations than would otherwise occur from traditional pre-

chlorination for iron and manganese oxidation (Ficek and Boll 1980). Under this approach, not 

only are iron and manganese oxidized, but the concentration of NOM, responsible for DBP 

formation, may also be reduced. 



15 

3. EXISTING CONDITIONS 

Description of Raw Water Sources 

The union of two volcanoes formed Guam; therefore, the island has two different geological 

compositions. The southern features are mainly volcanic with an elongated mountain ridge 

dividing the coastline and the inland, which creates the Fena Valley watershed. The Fena Valley 

watershed of the Naval Magazine provides water to most naval facilities, as well as some civilian 

communities. Additionally, the northern distribution system has groundwater wells, which 

supplement the primary raw water sources.  

This section provides an overview of the source water that feeds the NWTP. The raw water 

sources include Fena Lake and the springs (Bona and Almagosa). Fena Lake is located in an 

inactive volcano crater and has an active storage capacity of 2,100 million gallons (MG) for the 

zone between the pump intake and the dam spillway. Fena Lake supplies approximately 63 

percent (eight million gallons per day (MGD)) to the Navy’s water system (Kennedy Engineers, 

1980).  

The Almagosa Spring supply is from the Upper Dobo, Lower Dobo, and Chepek springs. 

Approximately 22 percent (2.9 MGD) is supplied from Almagosa Spring to the water system. 

Bona Spring emits from two springs within limestone cavities, which supplies approximately 15 

percent (1.9 MGD) to the water system. Since spring water is highly dependent upon rainfall, the 

yield from both springs may vary from 0.5 MGD during the dry season to three MGD during the 



 
16 

wet season. A series of low hills of limestone formation acts as natural water storage, which 

allows for the continual feeding to the springs at a low rate. 

Description of the NWTP Process Unit Operations 

The NWTP is a conventional surface water treatment plant designed to produce 13.5 MGD of 

potable water to consumers within the service area. Current production varies during wet and dry 

seasons. According to the U.S. Navy, the flow rate may vary between 10.5 MGD during the wet 

season and 12.5 MGD during the dry season (Ríos 2003). The NWTP treats the combination of 

Fena Lake water, as well as Almagosa and Bona Springs. Prior to the start of this study, the lake 

water, prior to being combined with the springs, underwent pre-chlorination. Once combined 

with the spring water, it would enter the WTP and be treated with alum, lime and polymer 

addition, coagulation, flocculation, sedimentation, filtration, disinfection, fluoridation, and 

storage prior to entry of the distribution system. Under normal circumstances, the raw water is 

routed to the original conventional rapid mix, flocculation, and sedimentation unit processes. 

When turbidity levels are high, the raw water may be routed to the ballasted flocculation system 

to manage these high levels of turbidity. A diagram of the overall process is shown in Figure 3-1.  

At the time this research project was initiated, the raw water was pre-chlorinated once more after 

pre-chlorination at the lake at the influent control structure. This pre-chlorinated water then flows 

into the rapid mix chamber where the alum, lime, and polymer are added. The water from the 

baffled chamber then flows into a rapid mixer flocculation cell in the center of a 125-foot 

diameter sedimentation tank where coagulation and flocculation occur. 



17 

 

Figure 3-1: NWTP Process Flow Diagram



18 

The coagulated/flocculated water flows under the flocculation cell skirt into the sedimentation 

tank. A weir around the tank periphery allows the settled water to pass onto the filters while the 

agglomerated solids settle to form a sludge blanket. The settled sludge, consisting of organic and 

inorganic solids, is raked by a rotating arm into a center hopper and then pumped to a backwash-

settling tank for residual solids handling.  

The settled water from the sedimentation tank is chlorinated again to prevent the algal growth on 

the filters. The chlorinated water then flows to six dual-media (sand and anthracite) filters to 

remove suspended particles. When a sand filter becomes loaded with solids, an automatic 

backwash system is initiated where water is used to expand and clean the bed. The solid-laden 

backwash water from the backwashing process is conveyed to a backwash-settling tank, where 

the heavy solids are separated by dewatering on sand drying beds. The clear supernatant is re-

circulated to the influent control structure for blending and reprocessing with the raw water. 

 

 



19 

4. MATERIALS AND METHODS 

This chapter presents the experimental plan, methods, materials, and procedures used to conduct 

this study. Table 4-1 provides a list of test methods and equipment used during this research. 

Analyses were conducted both in the field and in the laboratory, and included the parameters of 

pH, temperature, conductivity, turbidity, iron and manganese. 

Table 4-1: List of Methods and Equipment Used 

Test Test 
Location Standard Method (SM) Equipment 

Description 

Method 
Detection 

Level 

pH Lab/Field SM: 4500-H+ B 
Electrometric Method 

HQ40d Portable pH, 
Conductivity, and 

Temperature Meter 

0.01 pH 
Units 

Temperature Lab/Field SM: 2550 B Laboratory 
Method 

HQ40d Portable pH, 
Conductivity, and 

Temperature Meter 
0.01 °C 

Conductivity Lab/Field SM:2510 B Laboratory 
HQ40d Portable pH, 

Conductivity, and 
Temperature Meter 

0.01 μS/cm 

Turbidity Lab/Field SM: 2130 B Nephelometric 
Method 

Hach 2100q Portable 
Turbidimeter 0.01 NTU 

Iron Lab 

SM: 3120 B Inductively 
Coupled Plasma (ICP) 

Method/Inductively Coupled 
Plasma Spectrometer 

Perkin Elmer Optima 
2100 DV ICP-OES 0.001 mg/L 

Manganese Lab 

SM: 3120 B Inductively 
Coupled Plasma (ICP) 

Method/Inductively Coupled 
Plasma Spectrometer 

Perkin Elmer Optima 
2100 DV ICP-OES 0.001 mg/L 

 



 
20 

Experimental Plan 

The primary goal of this research was to determine if an alternate oxidant, potassium 

permanganate, could be utilized in lieu of the use of chlorine for the removal of iron and 

manganese at the Navy Reservoir, Fena Lake. Jar testing equipment was utilized in the 

experiments to evaluate oxidant effectiveness and to simulate the water treatment processes 

employed at the NWTP. An initial total and dissolved concentration for iron and manganese was 

measured using a Perkin Elmer Optima 2100 DV ICP-OES. A potassium permanganate stock 

solution was used to generate, and various doses that were added to the jars. The samples were 

then coagulated with aluminum sulfate and filtered. Water samples were collected from the jars 

and then analyzed for iron and manganese concentrations via Inductively Coupled Plasma (ICP). 

The jar testing equipment was designed to simulate the coagulation, flocculation, and 

sedimentation processes that take place currently at the NWTP. The water was first dosed with 

potassium permanganate followed by the conventional water treatment process. Water was 

collected from the Navy Reservoir in plastic one-liter amber bottles. The depths varied for each 

jar test performed. The most common depths drawn were 40-ft and 50-ft. These depths were 

chosen because they had higher iron and manganese concentrations. When these depths did not 

have an adequate amount of iron and manganese suitable for jar testing (due to seasonal 

changes), iron and manganese was added to the shipped samples prior to dosing with potassium 

permanganate.  

Also, the content of water samples collected at various locations within the NWTP were 

determined. Samples that were collected at the various sampling points were shipped to UCF for 



 
21 

iron and manganese analysis. This better determined if the pre-chlorination at the Navy 

Reservoir was serving its purpose of oxidizing iron and manganese present in the source water.  

Testing Locations 

Samples were shipped monthly by the Navy to UCF for water quality analysis. In this manner, 

seasonal data could be collected and evaluated with regards to the Navy’s Fena Lake Reservoir, 

Bona Spring, and Almagosa Spring. Samples were collected from various lake depths, as well as 

the following locations: 

o Building 1283 (B1283) (before raw water chlorination) 

o Building 1285 (B1285) (after raw water chlorination) 

o Navy Water Treatment Plant (NWTP) (Fena Pipe Influent to the NWTP) 

o Combined springs (Almagosa and Bona) 

o Combined raw (Fena Lake, Almagosa and Bona Springs) 

o Filtered water (post-filter) 

o Clearwell 

Procedures 

Iron and Manganese Analysis 

Sample collection and water quality analyses were performed in accordance with Standard 

Methods for the Examination of Water and Wastewater (Eaton 2005). The method followed for 

iron and manganese analysis was Standard Method 3120B, ICP Method for iron and 

manganese in aqueous solution. The samples were collected in 125-mL high-density 



 
22 

polyethylene (HDPE) bottles for both total and dissolved analysis. The samples collected for 

total metals analyses were preserved with nitric acid (HNO3) to a pH of less than two. 

Typically, this required 0.2-mL to 0.4-mL of concentrated nitric acid being added to the 

sample. The dissolved samples were first filtered through a membrane filter and then acidified.  

The samples were packed into a cooler with ice packs to maintain a cool temperature and then 

shipped to UCF. Upon arrival at the UCF Laboratory, the samples were stored in a refrigerator 

at 4°C until they were prepared for metals analysis. From each sample, 10-mL were taken and 

placed into a 15-mL vial. The inductively coupled plasma (ICP) machine measured the 

interference of each sample by using an argon flame. From this value and the standard curve 

created, the concentration was calculated.  

Potassium Permanganate Stock Solution 

Since the potassium permanganate used was in a crystal form, a solution had to be prepared for 

dosing. The potassium permanganate stock solution was prepared by first making a stock 

solution that may then be diluted to provide a more accurate dose for the case of when iron 

and manganese concentrations were less than 1 mg/L. The stock solution was prepared by 

weighing out one gram of potassium permanganate crystals on a weighing dish. Next, the solid 

potassium permanganate was transferred to a 100-mL volumetric flask. The weighing dish was 

rinsed with distilled water into the volumetric flask and the potassium permanganate in the 

volumetric flask was diluted with distilled water to 100-mL. The volumetric flask was then 

covered with parafilm and mixed thoroughly. Since the stock solution of potassium 



 
23 

permanganate is dark purple, it can be difficult to see whether or not the crystals are 

completely dissolved. Therefore, the volumetric flask was shaken vigorously prior to use.  

Once the stock solution was prepared, the test stock solution was prepared. To prepare the test 

stock solution, one-mL was measured from the stock solution using an Eppendorf Pipette from 

the stock solution that was prepared and placed into a 100-mL volumetric flask. A one-mL 

aliquot was then diluted to 100-mL with distilled water. The volumetric flask was then covered 

with parafilm and shaken vigorously. The final solution is shown in Figure 4-1. From this 

solution, 10-mL was equal to one mg/L potassium permanganate. 

 

Figure 4-1: Potassium Permanganate Test Stock Solution 



 
24 

Potassium Permanganate Jar Testing 

It was previously noted that the U.S. Navy historically applied chlorine gas to Fena Lake raw 

water for iron and manganese control. Chlorine reacts slowly with manganese unless the pH is 

greater than nine. The pH is seven when treated with chlorine. Based on the study stated prior by 

Knocke et al, unless the pH is greater than nine the oxidation rate of iron and manganese is 

relatively slow and may take hours. Given the slow manganese oxidation reaction kinetics that 

may take hours at pH seven and the other competing chlorine demands, the actual required dose 

of chlorine to promote significant Mn2+ oxidation may be many times higher than the theoretical 

stoichiometry depending on pH. In turn may result in elevated disinfection byproduct 

concentrations within the distribution system (Knocke et al. 1990).  

It was reported by plant operators that they believed that the decision was made to add 

chlorine at Fena Lake due to elevated iron and manganese concentrations. A review of data 

collected indicated that the iron and manganese quality varied in lake depth; however, samples 

taken from the depth that the water was drawn and pumped to the Fena WTP (typically around 

12-ft depth) was relatively low (typically dissolved iron and manganese concentrations were 

found to be below the SMCLs at the shallow depths) and did not require pretreatment. The 